P-577-SPSAPL-EIA-DISTILLERY-32022

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

ESTABLISHMENT OF 5000 TCD SUGAR FACTORY,
20 MW CO-GENERATION PLANT & 300 KLPD
MOLASSES/ SUGARCANE JUICE BASED DISTILLERY

BY

SP SUGAR AND AGRO PVT. LTD.

AT/POST: GHATSAWALI, TAL. & DIST.:
BEED, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

st‘*‘E“ %

= &

JULY - 2022




E SP Sugar & Agro

Ref, No. Date: 07/07/2022
[...]
shall be taken. Details of capital investment are given in following table.

Table 1 - Project Investment Details

No. | Industrial unit | Capital Investment
1 |Sugar Factory 85
2 |Distillery 50
3 |Co-gen Plant 75
Total Rs. 210 Cr

2) THE PLACE

Proposed project will be implemented in the premises of SPSAPL. Total land acquired by the
industry is 1,75,612.79 Sq. M. (17.56 Ha).

SP Sugar & Agro Pvt. Ltd. (SPSAPL) was registered on 29.12.2021. The management of SP
Sugar & Agro Pvt. Ltd. has decided to establish an 5000 TCD Sugar Factory, 20 MW Co-
generation plant and 300 KLPD Molasses / Sugarcane Juice based Distillery at Gat No. - 261,
283, 284, 285 & 286, Ghatsawali, Tal & Dist. Beed, Maharashtra State. Proposed activities
will be implemented only after obtaining requisite approvals, permissions and consents from
concerned authorities namely MoEFCC; New Delhi, SEAC/SEIAA; DoE, Maharashtra,
MPCB etc. Refer Appendix - A of Draft EIA report for plot layout plan. A No Objection
Certificate (NOC) for proposed project will be obtained from the Grampanchayat Ghatsawali.
Table 2 - Total Area Break up

No List of Area Area (Sgq. M)
1 | Total Plot Area 1,75,612.79
2 | Total Built-up Area

Sugar Factory 42,977.79
Distillery 21,700.00
Admin Office 175.00
Any Other Amenities 15.00
Total 64,867.79

3 | Area Under Road 10,000.00




No List of Area Area (Sq. M)
4 | Parking Area (15% on Total Plot Area) 26,352.00
5 | Green Belt Area (33% on Total Plot Area) 57,953.00
6 | Total Open Area 16,440.00

3) THE PROMOTERS

The SPSAPL promoters are well experienced in the field of Sugar Factory, Co-gen Plant &
Distillery and have made thorough study of entire project planning as well as implementation

schedule. Name and designation of the promoters are as under —

Table 3 - List of Promoters

No. Name Designation

1. | Mr. Suresh Sahebrao Patil | Chairman

2. | Mr. Sameer Suresh Patil Managing Director
3. | Mrs. Sarita Suresh Patil Director

4. | Ms. Swapnja Suresh Patil | Director

4) THE PRODUCTS

Details of products and by-products are presented in following table —

Table 4 - Product & By-product for Integrated Complex

Industrial Unit Product & By-product | Quantity (MT/M)
Sugar (12%)* 18,000
Sugar Factory By-product
(5000 TCD) Molasses (4%)* 6,000
Bagasse (30%)* 45,000
Press Mud (4%)* 6,000
Co-Gen (20 MW) | Electricity (MW) 20
Ethanol (KLPM) 9,000
Distillery By-product
(300 KLPD) CO; Gas (MT/M) 7,470
Fusel Qil 18

*- Percent of Cane Crushed
5) THE PURPOSE

Sugar Industry is the second largest agro industry in the country.

Maximum utilization of sugarcane in command area through sugar factory.

Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

Sugar industry is instrumental in resource mobilization, employment generation, income
generation and in creating social infrastructure in command area.

Alcohol industry is the second largest source of revenue of the state.

e Distillery business is gaining more importance with regards to production, usage, easy
availability of raw material.

e Cogeneration for the sugar industry has been a very attractive option in view of the
potential for increasing the financial health of the sugar mill on one hand and reducing
the ecological damage by promoting the use of renewable fuels like bagasse for power
generation, on the other hand.

Considering the above facts as well as cane availability, management of SPSAPL has decided
to go for establishment of Sugar Factory, Co-gen Plant & Distillery.



6) MANUFACTURING PROCESS

Figure 1 Integrated Manufacturing Process Operations

Sugar Factory

Weighment & Cane
Preparation

|

Juice Extraction &
Clarification

Y N Y Y

1
B
Cane Milling/ Crushing '—I-): T
1
Press Mud
4%

1

| Cogeneration Plant
1
1

To Grid

Boiler

‘l’ M

Storage of Sugar

Raw Spentwash T

—> Ash ——> Brick Manufacturers or Manure
Sale as Manure

To Factory

| ATFD Dryer

Spentwash
Powder to be

Conc. Spent Wash T

used as Manure

| MEE

Condensate to
Recycle

Digested Spentwash T

sses (4%)

Distillation  |—

Alcohol Storage

Alcohol

-
J, : : Distillery Unit
Juice Sulphitation ] | :
l
:.
1!
s N o]
Juice Boiling : :
; J ol
1l Syrup
11
I
( . ) : I
Centrifuging - Fermentation
I
i
qla
i
I
I
I
I

7) ENVIRONMENTAL ASPECTS

SPSAPL have an effective ‘Environmental Management Plan’ and various

same are as follows:-

A. Water Use, Effluent Generation and its Treatment

aspects of the

The details of water usage and effluent generation per day would be as follows

a.

Water Use

Table 5 - Water Consumption & Effluent Generation in Sugar Factory & Co-gen Plant

_ Water Consumption Effluent
No. Description (M¥D) Generation (M*/D) Treatment
1 | Domestic #15 12 Proposed STP
2 | Industrial
a. Process *1483 178 Treated in proposed ETP
b. Cooling *560 56 having Primary, Secondary
c. Boiler *240 48 & Tertiary Treatment &
d. Lab & Wash *48 48 treated effluent will be
e. DM Plant *5 5 reused for Green Belt
f. Ash Quenching *2 0 Development  in  own
*2338 335 Factory Premises. Thus, the
Industrial Use (100% Recycle) gllj_ggr Factory will be total
3 | Green Belt $250 0
2603 -
Grand Total (¥2338 + "15+5250)

Fresh Water: (100 Lit/

0 Lit/ MT of Cane




No Description Water Consumption Effluent Treatment
' P (M3/D) Generation (M?/D)
MT of Cane Crushed)
Affluent Generation: 200 .
Lit./MT of Cane Crushed ) 67 Lit/MT

Note: # - Fresh water taken from Upper Kundalika Medium irrigation Project (Sonna Kota dam),
* - Actual Sugar Cane Condensate, $ - STP & Sugar ETP Treated Effluent

Table 6 - Water Consumption for 300 KLPD Distillery

No. Description Water Consumption (M3D)
Molasses Based Sugarcane Juice
Crushing Non-Crushing based
1 | Domestic 5 5 5
2 | Industrial
Process (Fermentation Dilution) *2382 #2382 -
Cooling Tower 900 900 2900
(*477+*161+*262) (*739+*161)
Boiler b/d 96 96 296
DM Plant “19 19 219
Lab & Wash #15 #15 215
Ash Quenching 2 2 22
Industrial Use 3414 3414
(*2543+7609+*262) | (*2543+%871) 21032
82% Recycle 74% Recycle
Grand Total 3419 3419 1037(?1032+"5)
(*2543+7614+*262) | (*2543+"876)
Norm: 10 KL/KL of Alcohol 2.3 2.9 5

Note: # - Fresh water taken from Upper Kundalika Medium

irrigation Project (Sonna Kota dam), %

- Distillery CPU Treated Effluent Recycle during Molasses based operations,* - Excess
Sugarcane Condensate Water., @ - Distillery CPU Treated Effluent Recycle during Sugarcane

based operations.
b. Effluent Treatment

Effluent generated from proposed Sugar & Co-gen in table No. 5 & Distillery unit is given in

table No 7.
Table 7 - Details of Effluent Generation from Distillery
Description Effluent generation (M%/D) Disposal
Molasses Cane Syrup
Domestic 4 4 To be treated in proposed STP
Process Raw Sp. Wash-2400 | Raw Sp. Wash-1200 |Raw sp.wash from Molasses Based
Conc. Spentwash- | Conc. Spentwash- 240 |operations shall be biomethanated & conc.
480 in MEE. Further Conc. Sp.wash shall be
dried in ATFD to form powder. Raw
spentwash from Syrup Based operations
shall be concentrated in MEE. Further Conc.
Spentwash shall be dried in ATFD to form
powder. Spentwash Norm: 8 KL/ KL
Sp. Lees- 412 Sp. Lees- 264 Other Effluents viz. Condensate, spent lees,
Condensate-2112 Condensate-1056  |cooling b/d, boiler b/d, lab & washing
Cooling B/d 135 135 effluent will be treated in Proposed CPUs.
Boiler Make up 19 19 Treated effluent from CPU shall be fully
DM backwash 19 19 recycled to achieve ZLD




Description Effluent generation (M%/D) Disposal
Molasses Cane Syrup
Lab & washing 15 15

Total Other Effluent- 188 | Other Effluent- 188
Other Effluents -2712 | Other Effluents-1508
Grand Total Spentwash- 480 Spentwash- 240
(1.6 KL/KL) (0.8 KL/KL)
Norm:; Spent wash|8 4

Generation 8 KL/KL
of Alcohol

i) Domestic Effluent-

Total domestic effluent generated from SPSAPL project complex would be 16 M3*/D (Sugar
factory and Co-gen plant @12 M3/D and Distillery @4 M?3/D) same shall be treated in
proposed Sewage Treatment Plant (STP).

ii) Industrial Effluent-

Total industrial effluent generated from proposed Sugar Factory & Co-gen Plant shall be 335
M3/D. & same shall be treated in proposed Effluent Treatment Plant (ETP). Treated water
from ETP shall be used for green belt development in own factory premises.

Effluent generated from 300 KLPD Molasses based operations would be in the form of raw
sp. wash to the tune of 2400 M¥D. Raw Sp. wash will be biomethanated & concentrated in
MEE. Concentrated sp. wash to the tune of 480 M3D. Further Conc. Sp.wash shall be dried
in ATFD to form powder. Same practices followed under Sugar cane juice based operations.
Details of wastewater generation under proposed operations are presented in Table 2.20 &
2.21. Other effluents viz. spent lees @ 412 M3/D, MEE condensate @ 2112 M3/D and other
effluents @ 188 M3/D will be treated in proposed CPU under distillery unit. Refer figure 2.7
for the same. Treated water from CPU to the tune of 2543 will be reused in process and boiler
makeup, thereby achieving Zero Liquid Discharge (ZLD).

Figure 2 - Flow Chart of Proposed ETP in Sugar Factory (500 KLD)

Primary Clarifier

Oil & GreaseTrap (5.54X2.5 M SWD)
(3X2X1.5M) .
Raw Effluent Anaerobic
335 CMD > —> > Digester >
(10X 8X3 M)
Bar Screen o
Equalization Neutralization Reactor |
(25X 1.5X1.2 M) Tank (6X2.5X3 M) v
ToSDB
(12X7X2.5M) Sec. Clarifier
6@ X3MSWD
To A /\ Diffused Aeration <
<
Irrigation = F < PSF )€ Tank
(12X10X3 M) [ =
Filter Feed Sump By :
Final Storage Tank (4X3X2.5M) ? | RAS I
(10X 8 X 3SWD) e !
£y
No | Paramete Inlet Outlet
r SDB-( 8 Nos)
1 pH 5-6 7-8 Note: (3X2.5X1.5M)
2 coD 2,000-2,500 < 250 PSF: Pressure Sand Filter
— RAS: Return Activated Sludge
3 BOD 1,000-1,500 <100 SDB: Sludge Drying Beds
4 | TDS 1,800-2,200 | <2,100
Ag unisgge in me/L efcerbigh — 300 <100




Figure 3 - Flow Chart of Proposed CPU in Distillery (3500 KLD)

Condensate &

Other
Effluents
3390CMD Return Activated Sludge
sssssssssssss=s T
Tube Seftler : :
Reacton (@AX4X3M) |
5| Eaualization UASBR Vo I
Tank ﬂ 18 @ X 6M PTS MBBR Reactor a |
| 2ax22x55m Pump HE. daniaDnaoll I
T
| Buffer !
Tank v I
Sludge (3 X3X 3 M) Sludge to |
To SDB SDB 1
|
2 |
N 53 Treated pum |
sfa Effluent o ; s I:‘ I:I(_ V
T <— h— | <—
o Tank |
Flash
18X 18X6 M ACF (2 PSF (2 Flocculator i’; |
Nos.) Nos.) Intermediate Tank Tube Settler P 9'
50 CuM /Hr 50 CuM/Hr (12 X 12 X3 M) (5X5X3M) Sludge !
Pump |
|
Sludge v
RO Sludge to Disposal € 2 e it
”» Plant Sludge Dewatering
w i Unit / SDB
¢ Filtrate to No Para. Inlet Outlet
Equalization Tank 1 h 56 _—
Permeate for Reuse b
2712 CMD Note: 2 coD 3500-4000 <100
PSF: Pressure Sand Filter 3 20D 20002500 =0
ACF : Activated carbon Filter i <
SST: Secondary Settling Tank 4 TDS 2000-3000 <100
SDB: Sludge Drying Beds
Figure 4 - Flow Chart of Proposed CPU in Sugar Factory (1350 KLD)
Filtrate from SDB
Cane ¢
Condensate
1350 MS/ DEV Flash Mixer
(3x2x1.5)
L 3 Equalization Tank 3 3 MBBR Reactor ~
(15X 15X 4M) (22X20x 4 M) »
]
W Flocculator A_>
Sludge  125¥1.5x2M) v :
To SDB LT EET L EEEET §
Sludge 1
to SDB
c 'CI"reated f Pum Treated
on Efnsate or Effluent Tank <V
Reuse in Process (15X13X3 M)
ACF; 2 Nos. PSF; 2 Nos.
(60Cu.M/Hr) (60Cu.M/ i
Hr) | 5 gﬂ
g =
| v
v
No | Para. Inlet Outlet
Sludgeto €= spB
1 H 5-6 7-8 i
] Note: Disposal
2 |coD 700-800 < 200 PSF: Pressure Sand Filter
RAS : Return Activated sludge
3 | BOD 300-400 <30 ACF : Activated carbf}n Filter Filtrate to
4 | T1ss 200-300 <10 SST: Secondary Settling Tank Equalization Tank
SDB: Sludge Drying Beds




Figure 4 Flow Chart of Proposed STP

Inlet
15 MBIDG\I Bar Screen 0&G Equalization Pump sedslmenta:wn & Anaerobic Contact
—>| Chamber Chamber > Tank — gﬁ::bfrn Media Chamber
3 3 10 M2 3
(2m°) (2 M) (10 M) (3.440 M) (3.798 M?)
A
I
: Recirculation
'l Line
L
Treated Water Tank Disinfection Sedimentation Moving Bed
0 Reuse <— 3 amber amber amber
ToR (7M) Chamb Chamb Chamb:
(0.115 M3) (2.006 M3) (4.452 \?)
No. | Parameter | Unit Inlet Outlet
1 |pH 6.0-8.5 6.0-8.5
2 |COD mg/lit | 400-500 <50
3 |BOD mg/lit | 250-300 <20
4 |TSS mg,f'lit 150- 250 <30
5 |0&G mg/lit 20-30 <10

B. Air Emissions

Steam required for the proposed project will be taken from the proposed 140 TPH boiler. ESP
will be provided as APC along with a stack of 72 M height.

There will be process emissions in the form CO2 from Fermenters in distillery unit to the tune
of 249 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold
for production of beverages. Following table gives details of boilers and D.G. Set.

Table 8 - Details of Boiler and Stack in SPSAPL

No. |  Description Proposed

Stack attached to Boiler DG Set
1 | Capacity 140 TPH 1000 KVA
2 | Fuel type Bagasse Diesel
3 | Fuel Qty. (MT/D) 1680 182 Lit/Hr
4 | Stack Ht. (M) 72M 16 M
5 | MOC R.C.C MS
6 | Shape Round Round
7 | Diameter (M) 3.3 0.3
8 | APC Equipment ESP -

Details of air pollution aspect and the control measures are given in Chapter 2, Section 2.7.2
C. Noise Pollution Aspect
1. Sources of Noise

i. In proposed unit, very high noise generating sources would not exist. D.G. Set should be
one of the sources of noise pollution. But the operation of D.G. Set would be only in the
case of power failure. Expected noise levels in the section would be about 72 dB (A).



Adequate noise abatement measures like silencer should be implemented in this section.
Moreover, enclosures to the machinery should be provided wherever possible.

ii. Fermentation section & distillation section should be the other minor noise generating
sources. The expected noise levels in these sections should be in the range of 70 to 80 dB
(A).

Iii. Pumps, compressors, boiler house, turbine, movement of trucks for material transportation
etc.

iv. Adequate green would be developed in phase wise manner in and around the industry. So
that it would further attenuate the noise levels.

2. Control Measures

Isolation, separation and insulation techniques to be followed, PPE in the form of earmuffs,
earplugs etc. should be provided to workers. The D.G. Set shall be enclosed in a separate
canopy to reduce the noise levels.

D. Hazardous Wastes
Table 9 - Hazardous Waste Details

No. Description Quantity Mode of Disposal
1 | Cat. No. 5.1 Spent Oil | 0.5 MT/M | Forwarded to authorized re-processor

E. Solid Wastes
Table 10 Solid Waste Generation, Storage and Disposal Details

. Quantity .
No. Unit Type (MT/M) Disposal
1 Sugar Factory & |Boiler Ash (Bagasse) 1260 Used as manure / Brick making
Co-gen Plant ETP sludge 10
Used as manure
2 |Distillery CPU Sludge 81
Yeast Sludge 1920

F. Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are

proper housekeeping, sludge management in biological ETP units, steaming of major pipe
lines, regular use of bleaching powder in the drains, efficient handling, prompt & proper
disposal of press mud. Under proposed project of distillery, spentwash shall be carried
through closed pipeline for spentwash storage and handling activity shall be entirely
eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after implementation of proposed project.



H. Environmental Management Cell

EMC will be formulated under distillery unit. Members of the EMC will be well qualified
and experienced in their concerned fields. The proposed EMC members are as under.
Table 11 Environmental Management Cell of KAIPCL

No. Designation Number (s)

1 | Chairman 1
2 | Managing Director 1
3 | Environmental Officer 1
4 | Safety Officer 1
5 | Chief Chemist 1
6 |Lab Chemist 1
7 |ETP Incharge 1
[...]
collection, handling & disposal of each | maintained
waste arising
11| Emergency Fire protection & safety measures to take | On site Emergency By
Preparedness | care of fire & explosion hazards, to be | Plan, Evacuation| Twice a SPSAPL
such as fire | assessed & steps taken for their | Plan, firefighting year
fighting prevention. mock drills
12| Health Employees and migrant Labour health | All relevant health Twice a By
Check up check ups check-up parameters Year SPSAPL
as per factories act
13| Green Belt Within Industry premises as well as | Survival rate of In By
nearby villages planted sapling consultation | SPSAPL
with DFO
14| CER As per activities mentioned -- Six By
Monthly SPSAPL

17




TH.W. Rty g5 dioh Ur. (@=.a. = s w.fy)

g. OI. "exgel, ar. o fi. s FAsmEng s
e

AT ATHI DITWAGATAT SNBT Tl 1000 Sof Ufdfser aard 0 A. TS &araan aror
foffdr Tamea gnoT 00 & . T U EY. AreifdraT INefyd /el oI IF ey JTRTTS
Tohedrdr fdedneT SeTaed erden
IFHATATT FooeTIc JUTS FJAITHS IJSATETE ATIRT

?) TheaoNd ersarerna

TR U, grery gz et ur.fer (Car.dr.gr.g.ar.fer) 9. dr. "eafoen, ar. a
7. s Ferne IeT AT IAR0TT Ixel. & Thed Ursuraisl Ja ¢ 1. 3.
ooy gd feQren Ing. I7eAT Udedredl GeTal OTdxy  QTATRNST el Oidl.
20.04.3033 RON HEF QIaoiera FAidx Jeore aaIrdr Sifelel hIoATAST IIof
MFI HIOATA e . TA. U gl. . T =z oIoaemdsiol 4000 ol
gfafest oMeT gTaTdl Iieiell TWR DIIWIeT dard 0 H.dS &ddar ara faferar
Tmhed IMOT 300 o.TA.Ur.3Y. drelfaral gnafaa /| ool Sgal ox  gnanad
ST REMTST TANdd e .

Aeq Tmed B fe. ¥.0R.2005 T FooIAdiee JUae IAraisee (EIA)
SIEfthahglal &f. . g, w3z (§) O B Sol 0% AT GASHhahRlal dAdrer
AIJETGRNT HSoR T A AdT. TIANOd Thed JrAfOraren Iferaad forerar o
TATAROM  RIIGOT HIoARAT I ONSSIEl WEISTAT  Tidell TNIcl.  Weirel
qaaeaTaAed gjaaolaie aulirer feerer anad.

dardr th. ¢ Jjddoch

No. forstrer siisael giduv (FHIAISHEY)
I PIIETGT F.
R | A1Eds gaed F. oy
3 | gRfgel gdhed F. 40
Total F. 0
) Uhedrar Sien

TA.Ar.gl. . ur.for g@ 9. dI. geafdel, dar. o fol. ¥rs dsmne I oe. &,
%Y, <3, WY, WK, WE AT .4% BEFST TASI SoN JUlfed dell ga. gadanad
Thedld Oigehlal 819 .%¥¢ &. TOd e, sNAUaId TSATaST sl gaanod
ThedTalid! IMaQIdh 0T ol BIhd TAOTAT UITd el olixel. STl e Aidrer
AMSAT aHT R AL IS

TA.U. Q1. 2.T1. 7T wR@reardr aiigol feafiar 3%.93.30¢ ST . Tal. .
Q.. U1.fT T CAGRLTUGTST 4000 <Cof UfdfSel oN@U  @dal Frafelel AT
HIIWGT dd 0 H. 0O gadenr dror foifefdr umea anfor 300 o&.vwer.Ur. 3.
AT gnenxa / Dol SIT aF eI JIIAASEA ST Tarod e .

gaarad goed MOEFCC = 2fdferd Unferahaonansg IMagaAqch do@l, JdTeien
afoT FAAT TITd Hedlolda JdTeld IN0Tel SIS al.

18



dorar oh.? Tafdrer fxsmerzar garemr qauzie

.. aazirer wigaTa T@OT &9 aal. A
? TQHOT &F %04, %8R . 0]
3 ehTA Q1 ¥, L5098
3 FIcATHISS 8T 20,000 . 00
¥ [T & %% ,¥¥0.00
Y REGRCEL K©,R43 .00

3IUATA dacAaFee I eeT Ad H IUced TSl andford  MORIATGAUET
STad ga. Udhedredl Glieredl a’Idchd oIfdfaad Zda QEaed sfad Tzl foaral
FIOT Fa<l AT TMYA Jf0EN gIfOean odrer. gidsla daara e aena
FioTel Sfed daix el oigel. Udiod Udhedral drolell  JRTEST  Sodiaat
(afRfRRe) - g I Ssen .

3) Uthed gadoidr giwem

TaA.ar. gr. g. ur.for. =z godoien @y iF@lell  A&dIST Tdmed daard
SMRTAST Thed SIETAAS =ATeTel IGTa e, Uaddhiol TAAd TUdhedrs forarsial
AT HASTISTAOT ATSTorel AT AT el IMG. Tdhed Tadohiad ot ST
B&T AT ATOT

qdar . 3 UOddid old O &l

. . gador ollg Bal
2 dr. AT JIMBEIG TS @D eI
R 9. M QT aree CIARATAHTI ATSTh
3 . AR JYAQT aIETA CRIOTRETTT
% A, IOTaroN JYART TISTA TIARETTD
¥ | ScAT@ ST e

T I, gr. &, O1.faT IieRm gxanod Oaedidgg dAaiR elonal 3cdigol O i
TfXATOT WRITATTATOT IS .
dordr . ¥ 3cdIgol O 3UScAIgaiar dauafTer

Thed BTGl O SUScUI@aNal oo grarar (. <ear/a.)
/[T |MTT (%) * ?¢,000
TS SUSaaEor
Arctfarat (¥%)* %,000
woral (30%)* ¥4,000
UTaS (¥%)* %,000
REAST Thed | droT (. d) 20
FTRTTAS oGt (. ToT. Ur.a.) %,000
BUScATG N
YIS SMHIES ©, %190
TS el 2

* BT oMUl SFRATAT
) Umhedra 3fate
AT 3o & 2NATST TaATd AST 3eoT 8.

19



Ao @I DIIWTST & ATed  (ells) SErder Saren  giftranda
3qATeT IS

goral gnenad FEdrel Tmedigd heia diox A JNaRIAGAT Joi sixe
qara ey fors ared forafa avenm wnsar.

JMWF AT & @A AESan Aroeny  fo1fdfd, SHcUoer forfefdr amfor
FaFBIeT SEST BT FIoATAT Scooldl AT AT AST IATd IS .
Scdigol, UIOR, heal el JJcIddol 3UcTed BOAGH® IMIdel Tdhed
CIARTS Jfeh Feedren SId e .

AMW@I DRWGAT T MR OMSTOATEAT  QTTATAT  FSelol W
JAOMST THAhomenr TAT & Toh AT groeda aafa gmg gnfor
AT GIfen Sl (SHAAIMST SSTTAI@T  GIAoih0IgTH Jealral oA
HIaeT TAAFONT GhaiTaT hdil HIoATT AT Tdhedra BIAs 3.

3Urad  RAR/TE S ITAd dgNd ¥dha TA.A. gr. & urfar =@
TIARETASTol  ATWY  DIRWGT  dd AsdieT  IMOT MGl Tchedrl  TT Tl
HI0AT ST IS .

%) ScIgal Ufcear

Tl ¢ ScaTgar Ufdean

Sugar Factory

Weighment & Cane

Preparation F s S T T T T T T T ] To Grid

) |Bagasse . -
Cane Milling/ Crushin ! Boiler H Turbines .
g/ ¢ : 30% Steam Power
\l, 1
P
~ | > Ash > Brick Manufacturers or Manure To Factory
Juice Extraction & ! PressMud 5 gole as Manure
o,
Clarification 1 4%
5 T |
J, 11 Distillery Unit | Spentwash
- : : | ATFD Dryer i—:—) Powder to be
Juice Sulphitation
p ] : : Conc. Spent Wash T : used as Manure
: : | MEE | ! Condensate to
2L | Recycle
Juice Boiling : : Digested Spentwash ’l\ |
I
J 1l | Biomethanation i—4—) Biogas to Boiler
1 Syrup 1
: : Raw Spentwash 1‘ :
T N Alcohol Storage |
Centrifuging Fermentation Distillation  |—> i
1! |
/1
1’ Malasses (4%) Alcohol :
O 1
Storage of Sugar :
1
1

%) UATOFOTNRIg FRShIer

gIfaxoTaT ge &7 oliolde Tiasiaaial gifagra fidar fowea gmg gnfor smadrer T
SoIYch F&0LeT SOl Fdiel GomgerRer uafomor, Nenfdrr ors ImoT  gef—
CIARETAT TOIRTRTEIFATST TAATST AMLSAT ISl IS .

20



TR FAHS T @SHol CA.UW. gr. &. ur.for or gwdt uafoxoha craaendst
JArsTordl  giATGGaol  wIoJel  gxard oden e gmor @ fafder Ul
WTNTTATOT STad.

e O OITy, JATsTroArEr 5 o =y ufear
3) grodrer aay

garod IMAdell Tdhediel THOT ¥R Holdiey (@l &da TIoN elerel. naal
¢et, "ol AT, Ufdfear sday TON 3T @sfoma alfedrel faidgel Uaedrgael (RiTam
dIcST 34) Tdel SR, ¥y Tal M. Ufdfess & Imaidel Udearen 3. Ur.g.
HeX Tl derer U0 Tdel STSer. ATgalTd THOT v¥ % o & Yorarax aerel
qroT gIret.

ANMWI DIFBTG T JTGATST ThedIMST ST TAHOT %03 ©al 3Nl Uldlgal Zad Trom
TMeTd. AUl 4 el . Uldfes saoh U0l 3za qsioi aifedrel faigel Uamedrdal
(RiTeT @IeeT 3H) Uder od, 33¢ "ol . UfdfSel Fad SAdAdiel d3olaie wdel
STdel. w0 "ol A.UfAfSar Zday Tl wxeldr aisaof ufeen anfor dredifors
JMsao Tmeard UG el Qrel. TA.AN. Qr.  F.Ur.foT.afzen  gaarfoa
TUHEUTALY BIOT-AT TTOATEAT OTAINATAT foraax aagfeT @reeTaaoT -

daar .Y JMTToll ThedIAdel oAl Aaaiosdr sy

auRlter @rTeaATor
auRirer oI IRyl (wardiew /)
-
e s R o s art
TR # # #
ghenform
HIAS QTS STACIRTST 233 %2303
qfcier <o 200 (*252+*353+ v 00) 200 (*252+"033) 2200
wiIely Ol 31Sal et fog, s
&.oa. e #oq oq Poq
ota arar oy oy Pa
g1 Tdrerdier i) i 23
Srenforr Tagor Y Y (MUv3ties)
(a+b+c+d) (*3q¥at+ie0R+*34R) w¥% gerafay %2033
% garatax
Tqor LR ¥R 2030
(A4 ¥ 3+ +*34R) (*x¥3+7¢ug) (%0334

aroArEer gy (k0 .
o, /0 Y. @ .3 R.% 0
gFaBe)

2ra s # ggor aoh o aroft ST @sfoeT aifedrer faieer Udedrgel araRer STRel ([ATem dmieeT 3)
* aTaiea foroony Wosare Tof, # gmatoel . Ur. . Aeger TfmA dierer TTOT

qaodr . § WY DITHToT AedGT ThedildT oAl araa

aarirer TOATAT STIST RTSaON Tfden
TIIA o 2 gaanod gxelar ATsaroT Tahrm
Uchedrd Tfgar el Siidal.
Srenforem
arayat *9%¢3 ¢ TANod MW HII AT

21




F. aaefrer TIoATEA ST TS afdsen
b. | feter *450 Y% SreMforer  =rizao  ufdger
c. | oiIery Fahzra *3%0 %< Thedrd Tchiam dhell STRd.
d. | &r.Ta. domarer *x¢ ¥¢
e. | ofa o difaier * Y
f. | grar odfier *2 0
REEET4 {14
Sheforen o (200% gotafas)
3. | Bfager )
TaoT %03 148

(*333¢ + Fru+%R40)

qroATer atay (200 .

/3.2 Z3)

0. /.ol Sa

JfsaroaE@r aax (00

. [H.TaT H3)

gool. /H.2al SHal

Zra ¢ ¥ goor aoht FT@ @sfoan afedier fatger umedrdqar otaxer oRer (Aitem weer 34)
AL foreomy doesare aol, $ s afear Umedrqel Ufdgear dherel Toll o TrelfRieTiTdT
arazer STse, Q a1 dex srdifaeaT.

THT © TRANOT SMATeIT Thedrar ATSATOT

. aa@ier [MSUCN wer Ar. ufafar ufdger
Arerfarat Wl oI
uForar o exeldr ATSaronN afgar
¥ ¥ gmearAed (TA.2T.4T.)
ufedra der oider

gt

araraf JT Riearar I Fear2T k00 | AT ReaART B @ANFITRTS
%00 hieal. ST | Tolfee AigaT MEE a1gd dhiaieige
ioal. JTSATRT | %0 el oTaal MOT  mixleie e
%<0 FUSATLT BT HhIdvel ATASI dell

SEel.

HITIS ¥R HIFTIS  W04E | 1A JASTACT Tarord h3aTaie
e omal ¥R | e orar ey | Gifenkier Jforeaaed ufedra ool

wmiceT TSl 234 234 g? O T Golday et

gy eSSl 2 2 o

&.0a. gmarar %R 2R

< aiffier 2 2

TQOT | Bical. AT | Bieal. UaATLT
- %<0 - X0
]AF A
ATSATON 683 RITSTTOT 2wo¢
¥. saoT afear
. =EFelar rsarof

TA. AN, gr. . Ul Ucdcuradial MW@ DIAG, JSdicl IMOT TTaeN A

TQOT & "ol dArexy Uld ol Idad =Iofdl fsao aaw aixd.

Eilc:rikegrreiciie]

AEATST Tdhedigal R Tl . Uldfeat dx JMATeN TdmeUldgel ¥ Hal dex dfa fea

22




A gl ATSUON dAR BIRcT. ) dAR BION-AT THOT TIS[AT JTSTATOAAR Tanord
ATsaroht ufser deraed (STP) oed ufen averl Ssd.

3. granfora JTsUCH

TAoa Areffiaiax Jnenad JMAdel Tmedidegs U earkl, ces, TA.x. 5.
AT THIAS O FAx |ASTOT dIx BRc. %00 Tl d.ufafear (¢
fr.fo1/for. fa1 goaraTel) sao daR 8o J [WSA2T & endNieorglel Taliee
gt MEE e mialalee el oladl JNoT tidlelee  RSATQT ¥<o Hal. .
ufafear (2.« p.R1/fp.for grocmrarer) 31T thavel UMY el xdl. &l Uiosy
WA FE0LET OTaFen . adedsl ¥ wel.d Uldfesr , vH.F.F. aAd
HISTRAS W ol A, Fax ATSTUOTN ¢ Hal. N Ufdfeel & Al Tdhedren
®3aaie diferkier Jgfoe (. Ur.g) d1ed ufefId ool <amen Jolomax el oy
o, .U g Udhed Imqdl 2 AT @r@aen e . IANdd dhel oI dI  nemad
SMRATT THeUTHE ST FUSATLT, SN, TH. 3. IAAT H3aec O Fax Ao
qAF BIS. 200 Hol. A. UldfEaT (¢ . T /. for gremsen) sda dam gomy Jt
RcaAT2T & ORRo2Tal Tolice dAgal MEE eI ohifalaice ol oael  3MOT
diatleice  Uecdr2T wo Tal. . Ufdfea (2. fw.fo/fr.for gearae) 31
D@l TIASI el STael. & TSy W|d FE0l araxel oild.

FMWT HIRGATGl [oTEIoNY THOT ATSAON 334 Tol. A Tfdfear & eaform
BAdaeer fomamamdl araxel ofd. &.21.Ul. TUdhed Jadr 3 & @reaoen s .

FIHA } IR A TRANdG . W.F. Tar @

Condensate &
Other

Effluents
3390CMD Return Activated Sludge
======z=zzz=z===== ¥
1
. Tube Setiler " :
Reacton @X4X3M) |
5| Eaualization UASBR Vo I
MBBR Reactor
Tank 180 X6M PTS > |
| 28x22x55m Pump H. 28X25%5.5 M |
T
I Buffer |
Tank v |
Sludge (3X3 X3 M) Sludge to |
To SDB SDB 1
1
R 1
e I Treated Pum |
R Effluent ¢ e . I:I c 4
& Tank 1 < I:I :
Flash
18X 18X6 M ACF (2 PSF(2 Flocculator Mi{ir |
Nos.) Nos) Intermediate Tank Tube Settler I— _ _ _ _ 3!
50 CuM/Hr 50 CuM/Hr (12 X 12 X 3 M) (5X5X3M) Sludge |
Pump 1
1
Sludge L
RO Sludge to Disposal < 2ttt
” Plant Sludge Dewatering
~ J’ Unit / SDB
¢ Filtrate to Ne Para. Inlet Outlet
Equalization Tank 1 h g -
Permeate for Reuse P
2712 CMD Note: 2 CoD 3500-4000 <100
PSF: Pressure Sand Filter
ACF : Activated carbon Filter 3 BOD 2000-2500 <50
SST: Secondary Settling Tank 4 TDS 2000-3000 <100

SDB: Sludge Drying Beds

23



ITHAr 3 MW WFWGAAS Taanoa .21 . Tar o

Primary Clarifier

Oil & Grease Trap (5.59X2.5 M SWD)
(3X2X1.5M) )
Raw Effluent Anaerobic
335 CMD > —> > Digester >y
(10X 8 X3 M)
Bar Screen -
Equalization Neutralization Reactor |
(25X 1.5X1.2 M) S (6X2.5X3 M) v
To SDB
(12X7X2.5M) Sec. Clarifier
6¢ X3 MSWD
To m Diffused Aeration <
< PSF )€ Tank
Irrigation o~ I
U (12x10%X3M)  |<—
Filter Feed Sump o :
Final Storage Tank (4X3X2.5M) 5'3 \ 1
(10X 8X 3 SWD) T !
iy
No | Paramete Inlet Outlet
r SDB- ( 8 Nos)
1 pH 5-6 7-8 Note: (3X25X1.5M)
2 coD 2,000 - 2,500 <250 PSF: Pressure Sand Filter
— RAS: Return Activated Sludge
3 BOD 1,000-1,500 <100 SDB: Sludge Drying Beds
4 | TDS 1,800-2,200 | <2,100
A unfisgge i me/L efcephEfh — 300 <100
FIadr ¥ JIAMEF DIFEGAAA Tanoda . .. Ter ard
Filtrate from SDB
Cane ¢
Condensate
1350 MS/ Day Flash Mixer
(3x2x1.5)
l 3 Equalization Tank ~ ~ MBBR Reactor >
(15X 15X 4M) » g (22X20x 4 M)
1
\I/ Flocculator /\_>
Sludge (2.5x1.5x2 M) v :
To'SDB C====E8====y
Sludge |
to SDB
c Lreatetd ; Pum Treated A
ondensate tor Effluent Tank <
Reuse in Process (15X13X 3 M)
ACF; 2 Nos. PSF; 2 Nos.
(60Cu.M/ Hr) (60Cu.M/ 7
Hr) | 9w
188
= 2
I v
v
No | Para. Qutlet
Sludgeto €< spB
1 |pH 7-8 Note: Disposal
2 | coD 700-800 <200 PSF: Pressure Sand Filter
RAS : Return Activated sludge
3 | BOD 300-400 <30 ACF : Activated carb.on Filter Filtrate to
a | Tss 200-300 <10 SST: Secondary Settling Tank Equalization Tank
SDB: Sludge Drying Beds

24



FTHA « TIANE TR ST A, T o

Inlet
15 M?/Day Bar Screen 0&aG Equalization | Pump Sed;menta:lon & Anaerobic Contact
——>| Chamber Chamber > Tank - g}f::nab?rn Media Chamber
¥ 3 10 M3 A 3
(2M°) (2m7) (10 M) (3.440 W) (3.798 M)
A
|
: Recirculation
{ Line
1
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse <— (7 M) Chamber Chamber Chamber
(0.115 M3) (2.006 M?) (4.452 \?)
No. | Parameter | Unit Inlet Outlet
1 |pH --- 6.0-85 6.0-85
2 |COD mg/lit | 400-500 <50
3 |BOD mg/lit 250-300 <20
4 |TSS mg;"lit 150- 250 < 30
5 |0&G mg/lit 20-30 <10
@. Y SRl
TA.Ar. gr. 3. aI.far oeaaendre fofde afgaiandT ereromdr o (fRed) & o

Tol Ufd aral &fdicral efal Jnenfad uiIei deal edell oiadl. oI diIedol &.Ta. U

B UguUl fordyay 3UMI0T @aidel SN 36 .

araxel SIS,

TQUOT o707 ShoaATidT wefal gnenfd
GiIeIeT o . SARN RN wiaell SoNR gMe. oA wiFera] ST JST IE0e Tl

BOT UQUOT O & I Fax ondidr aardr areiel aacard feell 3s.
qardar . ¢ dierery T reroienr aurirer

@ qagirer jers il Cob
wiIeT ¢ &. 9.3 : No.
¢ | FrAAT (Sa/arai) 2¥0 2000 (Tv.dT.T)
R | B UmTR wota &=t
3 39T oxear (ealfea) 960 2¢: LPH
¥ | eigolrardr amaxerer deATer | gL 3. 3 TH.TA.
K | gmerR (olrer /AraT) airet Elres
¢ | 39, I (Sretrean UR) w3 AT ee Tor
v | A" [/ gt . AT 3.3 0.3
0 | frerofren  graferer  foramom F.oa7. U .
STDHIOT

25



S. eOell UguoT

t. egon forafor saomy *Ara

o XAV Umedisled WU oixd OIS foTalioT haony 33d 0N olérd.
B.N. A BT edoll UFVUOMT THh AN 30 QThdl TOT AFHeT ST.oN. e
Thard  olgdial  dioigadsT  idd Faidlel  ardad  Jieral. 3. o, e
JRAOT-AT  TASTSTAST  edeiar Traest . 3T & (T) Faon IAd g, =
forsmeTa SRR €6l oTIFO0T RMMeTol Sy foh JATIcioaid Tffdoara Jdel. dard

o ISR, ThdioeQlal AT O ZaZToelal JF2TaT & Fdx 5T UATONd
gnoTeT foTAToT IO AT IJIAATS AT ededr TTAEST o o <o I G (T)
FIATol IV IS .

o TTH, DU, Tidelx B, UKo, Th IEID JcATS! .

R. forimor 3Ux

o egol foIFONRTST IMIATeRTe], TIARTS JMOT Foxagerglal dF OTaIeN Sidiel.
TWAATA, &. ¥OF/ATA dlFAeNRan G, Ar. ¥ (PPE) gmaoaa Jdrer. daaw
eI UTAGT Al HIOATRMST . . IS AGT Holldl AL wdrad
HIoATd AR

F. OTdoth IOJ_ATAT HAT

gadanod  foaddiemaor forafor gom=n  =rdey  ROIaAAT  ohel ATHAET  Welrel  endian

RTATORT SISt

qaardT th.R HTdth JTF@Urar oIl aarier

ot fagmer wHo-area o ?-;;'&TOT@ faeaare ted

/|MWF  HRAWT T | 4.2 IS ISl 0.4 giferepa forayar
ABAS Thed

TATora SMaTdell Uahedidgel ThIOTRTE! Udhiaal BTddh thadl [oTAfoT BIOTR GTé! .

. Yol OJ[ArEl HaT

TANId Uhedidigal TolalloT BIOM=NT ol IOJATT hdl ATHET  T|Teiel  ardian
RAATART ST
daardr 'th .20 Wmmwmﬁa

afyaToT
. | haifere frsmer HE-ATAT TDIT 3 o o Rrcgare Ted
2. 5 | T AW woTat 250 ooy FEY SIS o /
aTEdoT = e fafdfdr adh onsar
3. 2.2.G1. qEw 20
. Frae wers 230 WA FE0[GT OTAICT S&e
¥, A T AT JeToT ¢

Y. OREl 3Usd

TdIfd Uchedidoid dlelfaial BIAIooT dxye gidetd UIdUcidoal SMOT gaiterd
oA F. OTARAT IUAT [T AT, IASATRT G@ offerageal MEE e

26




oS QTal ATST oTell SRS JMOT Hidelee  IVSATRT JTT el TTASIT Dol
STRel. B TS} WA FEO[ET OIUFel Oid. W@&g®  RUSART ASA[H O
ZfoTTA2TaT ATATRIST BIOMAT T SUFA HAl BIRCT.

or. forarer @ IS uretar

NEATEAT Uchoaisidela AR TUgWoT foremor sz®w (MPCB) fdhar deatdt *iagammd
JfsUOT ufder o fieaare, ude Ox@drel Haal d ol $haal sldieol d  Jeadlc
qa aig Sealolal §. JGAd TGS 0Ad FMeleAn Ad  dIgeAd o forrerna
HICHIIUOT TUTeTal el Oild. @I DIAT&dl Tanod fIradrdieaor Tdediderd AT ell
SRl

. TATAJOT CIaEATTS THTaT

THA. U, Qrow s e ur.for s1edr uAfamor oIaoeeras fosmer ofad gmg. =
frsmendrer 1d T ITARIfeTd o1 FEAT S AeT A JFHA il IBd.
ALIEAT O Tdod TATAIOT CIARATTST TAHTOTALA ST TSI WISITTTATOT —

qaadl oh. 8 TATAFOT oTaxedal frsier

Y
9

U™ o
AR TS

CITRRTTARTT JTTSTHh

AfaRoT JfereTaT

IIEGT Jferahrar

HTT FINAGTNRTS

T dfdTae

F.fe. 4. J3aree

NG || £ X|w|v|~o]|®
X | o | o |ro| o] 0|0 |

M.A1.g. JFaea O JAesTd ol

gdiid TUdhedidadial TATAFOT TSHIRNST O IAEAT SEHCIRATST  SIMSTON-AT W2